1. ENGINE

POS. QTY CODE

NAME

A Zongshen 190cc Engine Assembly
A - Assembly T | 1 ZS 190 Engine,Manual, 1N2345, 428x15T
; 1-1 2 M6x30mm S8 Hex Flange Bolt
1-2 1 Manifold Bottom 4 Hole Adjusterable
1-6 1 M6x20mm S10 Hex Flange Bolt
1-7 1 Gear Lever 12mm
1C. OIL COOLER POS. QTY CODE NAME
A 3078 Oil Cooler Complete Assembly
1 1 3078 Qil Cooler
2. KICK START POS. QTY CODE NAME
A _ Assem bly A Kick Start Lever Complete Assembly
13 1 Kick Start Lever 16mm
I I 14 1 M8x20 Hex Bolt
3. MUFFLER POS. QTY CODE NAME
A 3354 Pipe Bomb Muffler Complete Assembly
1 2 120 M6 Mechanical Hex Flange Nut
A - Assembly 2 | 1 Exhaust Seal
3 1 3925 Exhaust Header Pipe, OD 28/32mm,
| ! 4 2 3925 Exhaust Cover
4-1 2 M6x8 Hex Fange Bolt
4-2 8 M6 NL Washer
5 1 Muffler Seal L50 OD42 1D32
6 1 3354 Muffler DW200
7 1 M8x25 S10 Hex Flange Bolt
8 1 Flat Washer OD18 ID9
9 2 M8 NL Washer
10 1 Clamp 40-43




4. CARBURETOR POS. QTY CODE NAME
A Carburetor
A - Assembly 2 1 PE28 Carburetor
| 1-4 2 M6x30 S8 Hex Flange Bolt
I 1-5 | 1 ID26 Gasket 47mm i2i
1-6 1 ID26 Gasket Plastic 47mm i2i
1-4 15 1-6 2 24
5. AIR BOX POS. QTY CODE NAME
A 3972 Airbox Complete Assembly
A - Assemblv 3 1 | 3845 Airbox
L 3-1 1 3851 Cage
3-2 1 3951 Foam Air Filter Yellow
3-3 1 Clip
3-4 2 Rubber
4 1 3972 Hose 150mm
4-1 1 Spring 140mm
5 1 Clamp
6 1 Step Washer 8
6-1 1 M6x16 Hex Flange Bolt
6. FRAME POS. QTY CODE NAME
1 1 3908 Frame Tri Bar Stealth
6B. MIDDLE SUBFRAME POS. QTY CODE NAME
A A bl A 3913-B Subframe Complete Assembly
- Assembly 18 | 1 |3913-B Subframe
19 4 M8x20 Hex Socket
' 19-1 | 4 M8 Spring Washer
= ~ =8
,V///Q/Z -
12 \J/X\
\ & g
6C. REAR SUBFRAME POS. QTY CODE NAME
A 3568 Rear Subframe Complete Assembly
A - Assembly 16 | 1 | 3568 Rear Subframe
6 3 M6x25 Hex Flange Bolt
‘ 2 | 3 8 Step Washer 8




6E. FRAME ASSEMBLY PARTS POS. QTY CODE NAME
A 3919 Frame Parts Complete Assembly
A - Assembly 1 1 Coil Mounting Bracket
i 9 2 M6x16 Button Hex Socket Bolt
| 10 2 M6 Nylock Flange Nut
2 1 Fuel Tank Mounting Bracket
8 2 M6x12 Hex Flange Bolt
2-2 1 Right Side Plastic Mounting Rubber
3 1 Shroud Mounting Bracket Left
4 1 Shroud Mounting Bracket Right
8 4 M6x12 Hex Flange Bolt
8-1 2 M6x20 Hex Flange Bolt
7 2 Rear Frame End Plastic Cover ID16
16 4 M8x40 Hex. Socket Bolt (Under Engine Mount Bolts)
5 4 H13.5 OD20 1D8.2 Engine Bottom Spacer
6 2 H16 OD20 1D9.2 Engine Side Spacer
12 1 M8x105 12.9 Grade Engine Mount Bottom Hex. Socket Bolt
14 1 M8x150 12.9 Grade Engine Mount Top Hex. Socket Bolt
14-1 4 M8 NL Washer
6F. FOOTPEG MOUNT ASSEMBLY POS. QTY CODE NAME
A A bl A 3920 Foot Peg Complete Assembly
- Assem y 7 1 3920 Removable Footpeg Mounts Left
I 1 I 10 1 3920 Removable Footpeg Mounts Right
7 8 2 M8x40 Hex Socket Bolt
8 9 2 M8x20 Hex Socket Bolt
/ 9-1 2 OD16 1D8.5 Flat Washer
9-2 2 M8 Spring Washer
mmmm&mmlwl‘i
)
9
7. FOOTPEG POS. QTY CODE NAME
A 3933 Footpeg Complete Assembly
A - Assembly
7 1 3933 Footpeg Left
L 12 1 3933 Footpeg Right
[ ] - -
7 10 8 2 Spring Left and Right
| | 0 | 2 Split Pin 2.5x30
ﬂ"“\ 1 | 2 Pin L42mm OD8
Wl
@ | l
Ry 12
11 %@
AN
9
6F. BASH PLATE POS. QTY CODE NAME
A 3921 Bash Plate Complete Assembly
11 1 3921 Bash Plate
I | 5 1 M6x25 Hex Flange Bolt
5-1 1 M6x16 Hex Flange Bolt
5-2 1 L10 OD10 ID6 Spacer




6G. BRAKE PEDAL POS. QTY CODE NAME

A 3924 Brake Pedal Complete Assembly
A - Assembly 2 2 | 6900z Bearing 6900z
| 3 2 Hex,Flange Bolt M6x25
3-1 1 155 M6 Nylock Flange Nut
10 1 Spring L62mm
12 1 3924 Rear Brake Pedal
13 1 Adjustable Camber Nut S19
1

13-1 M6x20 Hex Socket Bolt

6H. STAND POS. QTY CODE NAME
A 1 3960 Side Stand Complete Assembly
A - ASSGmblV 13 1 3960 Side Stand 360mm
I 1 | 14 Flat Washer
& —15 15 M10x25 S17
16 Spring 110mm
14 — @%
16—
18
8. CHAIN ROLLER ASSEMBLY POS. QTY CODE NAME
A 3566 Chain Roller Complete Assembly
A - Assemblv 1 1 M8x55 Hex Flange Bolt
I l | 2 2 | 608zz Bearing 60822
2 3 1 Spacer L22 ID10.5mm OD13
1 2 3 4 S 4 Flat Washer ID8.5 OD16 H3.3
\ \ \ \ \ 5 M8 Hex Dome Nut
\ )) @ 6 3566 Chain Roller L34 1D22 OD36

9. SWINGARM POS. QTY CODE NAME
A 1 3841 Swing-arm Assembly
A- Assembly 2 1 3841 Swing-arm

10A. SWINGARM ASSEMBLY POS. QTY CODE NAME
A 3923 Swingarm Assembly Parts
A - Assembly 1 2 T Bush ®12xP20xP26xL32.5mm
| 2 4 Seal 32x20x5
' 3 ' 3 |1 Spacer ®12x®14xL114mm
2 1 4 1 M12x220 Swingarm Axel Hex Socket 12.9 Grade
/ 4-1 1 M12 Thread 1.5 Hex Nut
5 2 |HK2020 Bear HK2020 20x26x20
L
O ©




[10B. LINKAGE

POS. QTY CODE

NAME

A Linkage Complete Assembly
A - Assembly 1 1 Triangle Inner Linkage
2 5 |HK2020 Bearing HK2020
3 1 75 Spacer L32 OD20 ID12
4 6 Seal 32x20x5
5 1 Frame to Linkage M12x65 Hex Flange Bolt S15
6 2 12 No.12 step washer 0OD25.5 ID10 L5mm
7 1 GEG Bearing 10C 10x22x12
8 1 Rear Shock Bottom Bolt M10x40
5 9 1 74 Spacer L54.2 OD20 ID12
10 1 [3912-B U Outer Linkage
11 1 Linkage Middle M12x90 Hex Flange Bolt S15
12 3 M12 Hex Flange Nylock Nut
13 1 Swingarm to Linkage Hex Flange Bolt M12x105 S15
14 1 73 Spacer L76.9 OD20 ID12
12. CHAIN ADJUSTER POS. QTY CODE NAME
A A bl A 3948 CNC Chain Adjuster Complete Assembly
- ASSEMDIY 10 | 1 | 3948 CNC Chain Adjuster Left Red
1 13 1 3948 CNC Chain Adjuster Right Red
! 10 11 12 11 2 M8x55 Hex Bolt S14
/ / 12 2 M8 Hex Nut L9mm S14
T @
e wall
e Tl o
i
13. CHAIN GUIDE POS. QTY CODE NAME
A 3035 Chain Guide Complete Assembly
A - Assembly 9 | 1 | 3035 Chain Guide
| 9-1 2 NL Washer M8
[ 92 | 2 M8x40 Hex Flange Bolt
Y, 9
O O Q 9-1
14. FORK ASSEMBLY POS. QTY CODE NAME
A 3530 Fork Complete Assembly
A - Assembly 1 1 3530 770 x 45 x 48 mm Front Adjustable Fork Right
[ 1-1 1 3535 Fork Guard Right
1-2 1 3535 Fork Guard Left
1-3 1 3530 770 x 45 x 48 mm Front Adjustable Fork Left
3/5| 8 M6x16 Button Hex Socket Bolt
3-1 6 13 Step Washer ID6.5 OD12 L8.5
6 2 M6 Hex Nut Nylock




15. REAR SUSPENSION (EXC TSX190) POS. QTY CODE NAME
A 3862 Rear Suspension Complete Assembly
A - Assembly 4 | 1 | 3862 350mm Rear Shock
l 1 | 3 1 M10x40 Hex Flange Bolt - Grey
5 1 M12x55 Hex Flange Bolt - Grey
2 1 M12 Hex Flange Nut Nylock
16. HANDLE BAR POS. QTY CODE NAME
A A bl A 3022 Handle Bar Complete Assembly
- Assem y 2 1 3022 MX Steeze Alloy Handle Bar®28.5x L780mm H140mm
l | I 16 1 3069 Bar Pad Square
16
2
17. BAR / FORK CLAMPS POS. QTY CODE NAME
A 3008 Bar Clamps Complete Assembly
A - Assembly 1 3008 Bar Risers 1 1/8 - 28.5
) 4 1 M20 OD56 Cap
5 1 3481 Clamp Stem L250mm
1 8 3 1 3480 Upper Clamp
3 _— 31 | 2 M8x20 Hex Socket Bolt
™~ N\ 6 | 1 | sa82 Lower Clamp
6 4 " 61 | 4 M6x16 Hex Socket Bolt
cm—0 9 | 1 M20 Clamp Nut S30 W/ Hole
13 L5 © 10 | 1 Flat Washer ID22 OD34
/ . 7 L7 [4 M8x90 Hex Socket Bolt
W 0 \9 8 4 M8 Hex Flange Nylock Nut
' 11 1 Taper Bearing 320/22
1 2 / —0 12 1 Taper Bearing 320/23.5
1 1 ) 1 O 13 2 M8x16 Hex Socket 12.9 grade
13 emmmr—— 13-1 Spring Washer M8
18. GRIP POS. QTY CODE NAME
A 3071 Grip Complete Assembly
A Assembly 3 | 1 ] 307 Grip Half Waffle 22.5 / 26
1
| ”’:\ 1
19. THROTTLE POS. QTY CODE NAME
A 3003 Throttle Complete Assembly
A - Assembly 10 | 1 | 3910 Throttle Tube
! 11 1 3003 Throttle Housing
10-1 2 M6x20 Hex Socket S5

Sy,
5

11 10-1




POS. QTY CODE

NAME

20A. BRAKE LEVER
A 3651 Brake lever Complete Assembly
A - Assembly 92 | 1 3651 Brake Lever Forged
| 13 M6 Hex Nut S10
14 M6x30 Hex Bolt S10
20B. CLUTCH LEVER POS. QTY CODE NAME
A 3573 Clutch Complete Assembly
A - Assembly 4 | 1 | 3573 Clutch Lever Forged
| ! ]
&
&
9 '@( @
(@) . \?,
&~ B~
&
©
21A. THROTTLE CABLE POS. QTY CODE NAME
A 1 3244 Throttle Cable
A - Assembly 6 1 3244 Double Tip Throttle Cable 810+128
—6
21B. CLUTCH CABLE POS. QTY NAME
A Clutch Complete Assembly
A - Assembly 8 Start-In-Any-Gear Straight Clutch Cable With Spring 980+85
1
[
22. FRONT BRAKE ASSEMBLY POS. QTY CODE NAME
A 3650 Front Brake Complete Assembly
A - Assembly 1 1 3041 Front Brake Double Piston 6/51 L=End to End:1150
2 1 Brake Pad Double Piston
: 3 2 Bracket i2i 51mm
4 4 M6 NL Washer
5 2 M6x35 Hex Socket Bolt S5, 12.9 Grade




23. REAR BREAK ASSEMBLY POS. QTY CODE NAME
A 3682 Rear Brake Complete Assembly
A - Assembhlv Rear Brake L520, Master Cylinder L185mm, Rod L85mm, Mount
4 1 3682 i2i 40
[ |4 4-1 1 Rear Brake Pad
4-2 1 Push Rod Joint GEG Bearing L41 ID6
4-6 | 5 2 M6x25 Hex Flange Bolt
| 7 2 M6 Hex Flange Nylock Nut
O5—4-1
1—4-3
24A. FRONT WHEEL ASSEMBLY POS. QTY CODE NAME
A 3871 17 Inch Front Wheel Assembly
A - Assembly 1 1 3871 Front Wheel 17-1.6, 7075, Stainless Spoke
| 5 1 M15 Hex Flange Mechanical Nut S19
| 6 M15x225 Axel Hex Flange Bolt S17
7 Spacer L30 ID16 OD22
8 Spacer L33.5 ID16 OD22 (Disc Side)
9 Inner Rim Tape
10 Split Pin
25A. REAR WHEEL ASSEMBLY POS. QTY CODE NAME
A _ Assembly A 3009 14 Inch Rear Wheel Assembly
1 1 3009 Rear Wheel 14 - 1.85, 7075, Stainless Spoke
i 1-3 3781 Rear Hub
I 5 M20 x 1.5 mm Castlated Nut S30
6 M20 OD20 L220 Rear Axel
7 L25 OD30 ID20 Spacer (Disc Side)
8 L30 OD30 ID20 Spacer
9 Inner Rim Tape
10 Split Pin
11 Flat Washer ID22 OD34
26. FRONT TYRE ASSEMBLY POS. QTY CODE NAME
A 3574 Front Tyre Complete Assembly
2 1 3574 Front Tyre 70/100-17

A - Assembly

2-1

Tube 17x1.6




27. REAR TYRE ASSEMBLY

POS. QTY CODE

NAME

A 3658 Rear Tyre Complete Assembly
A - Assembly 2 3658 Rear Tyre 90/100-14
I 2-1 1 Tube 14x1.85
24B. FRONT DISC POS. QTY CODE NAME
A 3044 Front Disc Complete Assembly
A - Assembly 3 1 3044 Disc OD220 xID 76 mm
| 4 4 Disc Bolt M8x20 Button Hex Socket Step Bolt S6
()
() 4
(o)
()
25B. REAR DISC POS. QTY CODE NAME
A 3143 Rear Disc Complete Assembly
A - Assembhlv 3 1 | 3143 Disc OD190 x 76 mm
L 4 4 Disc Bolt M8x20 Button Hex Socket Step Bolt S6
I
|
28. FRONT AXLE ASSEMBLY POS. QTY CODE NAME
A A bl A 3656 Front Axle Complete Assembly
- ASsemblv 5 1 M15 Hex Flange Mechanical Nut S19
T L 6 1 3092 M15x225 Axel Hex Flange Bolt S17
7 1 Spacer L30 ID16 OD22
5 7 8 1 Spacer L33.5 D16 OD22 (Disc Side)
| | 8 9 1 Split Pin
© @ o |
29. REAR AXLE ASSEMBLY POS. QTY CODE NAME
A 3917 Rear Axle Complete Assembly
] 12 1 3917 M20 OD20 L220 Rear Axel
12 13 1 3861 L30 OD30 ID20 Spacer
14 1 3861 L25 OD30 ID20 Spacer (Disc Side)
( / 13 15 1 Flat Washer ID22 OD34
14 16 1 21404 M20 x 1.5 mm Castlated Nut S30
/ 17 1 Split Pin
/ 15
@@ @ A =18
4
30. CHAIN POS. QTY CODE NAME
A ANecnrmhhi | A | 1 | 3916 | Chain Assembly




R - ASSEeINly

N

PO, =t

© © -
g N o=

© ©

Q © er W

1] 6

8 1 3916 Chain 428 HD - 116 Link
]
[
31. SPROCKET POS. QTY CODE NAME
A _ Assembl A 3838 Sprocket Complete Assembly
y 5 1 3838 428x43 T Sprocket (6 Bolt Type)
| 6 6 M8x30 Tappered Hex Socket Bolt S5
I 7 6 M8 Stainless Hex Nut Nylock S13

32. CDI POS. QTY CODE NAME
A 3839 CDI Complete Assembly
A - Assembly 1 | 1 | 3839 CDI Waterproof
1
33. IGNITION COIL POS. QTY CODE NAME
A 3255 Ignition Coil Complete Assembly
A - Assembly 2 1 3255 Coil Waterproof Fixed Wire L450mm
1
[
2
34. WIRING LOOM POS. QTY CODE NAME
A 3055 Wiring Loom Complete Assembly
A - Assembly 6 1 3055 Wiring Loom
1 7 1 21403 Zip Tie




35. KILL SWITCH POS. QTY CODE NAME

A 3906 Kill Switch Complete Assembly
A - Assembly 1 1 3906 Kill Switch Waterproof Square Button Overall Length:600mm
1
[
36A. PLASTIC ASSEMBLY POS. QTY CODE NAME
A 3909 Plastic Complete Assembly
A - Assembly 3 1 CRF110 Front Number Plate
| 4 1 3259 CRF110 Front Fender
I 7 1 3358 Stealth Front Shroud Right
8 1 CRF110 Right Side Number Panel
13 1 CRF110 Rear Fender
16 1 3860 Shock Guard
17 1 CRF110 Left Side Number Panel
18 1 CRF110 Left Side Front Panel
20 1 3357 Stealth Front Shroud Left
21 1 3907 Rear Shock Guard Connector
36B. SHOCK GUARD POS. QTY CODE NAME
A 3860 Shock Guard Complete Assembly
16 1 3860 Shock Guard
2 2 M6x20 Hex Flange Bolt
' ' 6 | 4 8 Step Washer #8
7 2 M6 Hex Flange Nylock Nut
|360. PLASTIC ASSEMBLY PARTS POS. QTY CODE NAME
A _ Assembl A Plastic Parts Complete Assembly
y 1| 2 M6x20 Hex Flange Bolt
: 2 1 Number Plate Bracket
2-1 1 M6x25 Hex Flange Bolt
2-2 1 Spacer 8.5xP10xL16
3 6 M6x16 Hex Flange Bolt
4 3 M6x12 Hex Flange Bolt
¥ > e, 5 | 1 Cable Hook
R \ 51 | 1 M5x10 Hex Socket Bolt
AP 3 ‘4 3 7 2 M6 Hex Flange Nylock Nut

(e
N
>
[e)

Step Washer #8




37A. TANK ASSEMBLY POS. QTY CODE NAME

A 3915 Tank Complete Assembly
A - Assembly 1 1 | 3052 Fuel Cap
1 2 1 M8x25 Hex Flange Bolt S10
! ! 3 2 13 Step Washer #13 L12 OD20 OD9 ID7
3-1 1 Spacer L11 OD10 1D8.5
3-2 1 Flat Washer OD25 ID10
1 4 1 3915 Fuel Tank CRF110
8 2 M6x25 Hex Flange Bolt S10
2 g 9 1 M6x20 Button Head Hex Sock Bolt
Sl
4 —
I
I
FUEL CAP ASSEMBLY POS. QTY CODE NAME
A 3052 Fuel Cap Complete Assembly
A - Assembly 1 | 1 | 3052 Fuel Cap
1-2 1 3914 Hose

1
1-1 1 21402 Seal
%Q —1-2

©ER—
‘_11

37B. FUEL SWITCH ASSEMBLY POS. QTY CODE NAME
A 3051 Fuel Switch Complete Assembly
A- Assembly 5 1 M6x20 Hex Socket Bolt
i 5-1 1 Sping Washer M6
6 1 3051 Remote Fuel Switch
7 1 7099 Stone Fuel Filter
10 3 Spring ©8.3xL95
22 6 Wide Clip
23 2 Hose L95
23-1 1 Hose L105
38. SEAT ASSEMBLY POS. QTY CODE NAME
A 3847 Seat Complete Assembly
A - Assembly 10 | 1 | 3847 CRF110 Seat Grey Stripe
I ! | 11 2 8 #8 Step Wahser
12 2 21401 M6x16mm Hex Flange Bolt




39. GRAPHIC KIT 2019 STEALTH

POS. QTY CODE

NAME

A - Assembly

A

3927-A

Graphic Kit Assembly

S

\J/

7




